SEARS

OWNER'S
MANUAL

MODEL NO.
917.254460

MODEL NO.
917.250040
(without
Mower Deck)

Caution:

Read and follow
all Safety Rules

and Instructions
Before Operating
This Equipment

20 0 HP TWIN
ELECTRIC START

44" MOWER DECK

6 SPEED TRANSAXLE
GARDEN TRACTOR

*+ Assembly

«  Operation

*  Maintenance

- Service and Adjustment
*  Repair Parts

Sears, Roebuck and Co., Chicago, IL 60684 U.S.A.




20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040

>CHEMATIC

+ 12v
RED O | | | | O BLACK
I_ - FI T H‘l
RED | '
p i ] | RED
~> |_O | |
TILLER ATTACH i ! |
CONNECTOR I ! |
1 I
POWER | ! '
Dk o
) |
WHITE | ]
clurenorm | S L @
RED | CLIUTCH/BRAKE 1 — - L= _— 1
WHITE | RED (PEDALUP) . SOLENOID BLACK
Q ; —O— ®
]
AMMETER MO
SEAT SWITCH
{NOT OCCUPIED)
FUSE R T kNmoN L U ——————— T - T
OO SWITCH
B IGNITION
30 AMP . e ®
SPARK
PLUGS
(1) BLAGK O v
N BLACK S
BLACK
&,
28 VAC MIN @3600RPM
o5 AMP ENGINE COlL
REGULATOR
(ALTERNATOR]
IGNITION SWITGH
POSITION CIRCUIT
OFF M-G ORANGE
ON B-L
BROWN
START B-S O
LIGHT
SWITCH
WIRING INSULATED CLIPS
s ) PTO SWITCH
NOTE: If wiring insulated clips were
removed for servicing of unit, they POSITION CiRCUIT
should be replaced to properly secure OFF BAE, C&D
your wiring.
" ON B&A []]
—()— Removable Cornectors gg 6%‘?}[8)
—@— Non-removable Connectors
Dl | | &
ci] | |8
Fl | 1A

28



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL

ELECTRICAL
A Cc

To Engine
Kitl terminal

To Engine
Alternator

B D E F
a0 @& 13
30 @ as [ 35 37 35
240D 2@
1 il 9 .
: B 39 To Electric
/ \ Cluteh

NOTE: All component dimensions given in U.S. inches.

1 inch = 25.4 mm.

KEY PART
NO. NO.

1 123188X

2 STD551025 *
3 102476X

4 S5TD532575 *
5 121537X

6 76034
124654X

10 110859X%

11 41524

12 100541K

13 71924

14  104445X

15 42064

16 4406R

18 109788X
19 109310X
20 109081X
21 110712X
22 73680400
24  4769)

26 719J
27 4207J

~

DESCRIPTION

Wing Nut 1/4 - 20

Washer 9/32 x 5/8 x 16 Ga.
Guard - Terminal

Boft, Carriage 1/4- 20 x 7- 1/2
Battery

Battery Tray

Harness - Ignition

Harness - Light Socket
Bulb - Light

Tube - Baftery Tray

Cable Tie

Switch - Interlock - Clutch
Cable - Battery (Battery to
Solenoid)

lgnition Switch

Nut - Ignition

Key

Solenoid

Switch - Light

Nut - Hex 1/4 - 20

Cable - Battery (Solenoid to
Starter)

Terminal Cover fFor Solencid)
Cable - Battery IBattery to
Ground)

*STANDARD HARDWARE--PURCHASE LOCALLY

NUMBER 917.254460 AND 917.250040

KEY PART

NO.
30

32
33
34
35
36
37
39
40
43
45
46
51
52
55
56
57
58
59
61

29

NO.
STD601005

109596X
STD551125
73350400
74780408
STD541425
74760412
S5TD541025
11050400
STD551125
108824X
121433X
102501X
235R

40214
4022
109787X
121305X
121264X
120960X
125895X
101539X

DESCRIPTION

Screw - Tap. Hex Hd. No. 10 -
24 UNC x 172 Type T
Clamp - Hose

Lockwasher 1/4

Nut - Hex Jam 1/4 - 20
Bolt-Hex 1/4 - 20 x 1/2 Gr. 5
Nut-Keps, Hex 1/4 - 20
Bolt-Hex 1/4 - 20 x 3/4
Nut-Hex 1/4 - 20

Washer - Lock 1/4 Ext. Tooth
Lockwasher 1/4

Fuse - 30 Amp.

Ammeter

Loop - Wire

Clip - Insulated

Swifch PTO

Nut-Hex

Bezel, Ignition

Switch Seat

Cap Battery

Decal, Battery

Owner's Manual (English)
Sheet, Instruction - Tractor
15° Slope (English)



{EPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040

“HASSIS AND ENCLOSURES

30



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND

CHASSIS AND ENCLOSURES

PART
NO.
120066X
124294X
105513X
105529
124238X
73680500
73680600
123784X
106202 X
105801 %
174906712

KEY
NO.

SOV ARG

—

12 189131312
13 STDE23707

14 106511 X
15 73220400
16 19171912
17 120684X
18 121246X
19 124181X
20 105531X
21 105509x
22 123334X
23 106020X
24 123549X
25 123487X
26 8542R

27 106082X
28 121277X
29 123785X
30 124118X
N 121794X
32 110828X
33 105525X
34 123833X
35 105465X
36 105464X%
37 STD533707
38 105466X
39 110823X
40 3645/

41 105567X
42 2751R
43 170436xX
48 109015Xx
49 109016X
50 106013X017
&1 1238935X
52 73680460
54 108067X
55 105528x
56 105806X
57 105568x

"'STANDARD HARDWARE--PURCHASE LocatLtLy

B C D
& &) = o -
: 74
_%11 Em @estgn EBT 5‘37 g

917.250040

NOTE: All component dimensions given in U.S. inches
1inch = 254 mm

DESCRIPTION KEY PART DESCRIPTION
NO.  NO.
Seat 58 121248X Bushing, Snap
Par - Sear 59 121243% Spacer, Spiit
Bracket - Pivot - Seat 60 121250X% Spring, Compression
Bolt - Shoulder 5/16 - 18 61 108403x FPanel Side - R H
Cap - Spring 62 108410 Panel Side LM
Nut - Lock 5/16 - 18 63 126432X Hinge R H
Nut - Lock 3/8 - 16 64 126431X Hinge L H
Fender 66 106003x tens R H
Reflector - Rear &7 106004 x Lens | H
Decal 68 110837 x Berol  Hogilhy
Screw, Hex Washer Thd. Roll 70 108512x Bracker Pregt R4
3/8-16 x 3/4 71 108513x% Bracket Preor [
Washer 13/32 x 13/16 x 12 Ga. 72 4960 Decal Clureh Beake
*Bolt, Hex, 3/8-16 x 3/4 73 1097199 Oocal Drove sent
Strap - Fender 74 74760612 Bolt Hex 28§ 16 « 344
Nut, Fin. Hex 1/4 - 20 75 37104 Stermn Tank Foo
Washer 17/32x 1-3/16 x 12 Ga. ) r10350x Strap Assenibdv il
Washer, Neoprene 79 11050600 Washer ook Fxi Tooth 3:8
Bracket, Switch - Seat 80 T106813X Decal Strgne Swie Panetl | H
Compression - Spring R.H. 87 1N68B14x Decal - Strpe, Side Panel, §.H.
Nut, Push 82 106974X Decal Coutinn
Bracket - Fender 83 174390608 Bolt, Hex Washer Thread Rolling 3/8
Scale, Height Indicator 16 X 172
Tank - Fuel &5 18131614 Washer 13 32«71 414 Gy
Cap - Fuel 86 19060718 Washer /16 x 7/16 x 18 Ga.
Clamp - Hose 87 1065909X Screw - Spoecial
Line - Fuel 88 106810X% Washer
Pad - Spacer 89 108402 X U-Clip
Chassis Assermbly a0 121251 Strip, Foam
Drawbar 91 72170410 Belt, Carr. 1:4 - 20 x 1-1:4
FPanel - Dash - L H. 82 120068X Knob Seat
Cover, Access a3 121144X Shoulder Bolt
Panel - Dash - R.H. 94 5320R Clip - tnsuiated
Bracket - Support - Dash 85 123976X Nut, Hex Large Flange
Pointer, Height Indicator 96 74641008 Screw - Sitd. Pan Head #10 - 2.4 ¢ 1.4
iOO;ff-’g : ,é‘ Z 87 73951000 Nut, Keps #10 - 24
ootrest - R H. .
“Bolt, Carr. 3/8.16 x 3/4 98 41711 Clip, lnsu/ah_?d
Pad, Footrest 99 123825X Console, Shifter
Bracket - Clutch - Mower 101 126313X Decal, Hood
Bushing 102 10100800 Washer, Lock
Decal - 6 Speed 44 103 74640806 Screw #8 x 3/8
Clio - insuiated 104 74780516 Boh, Hex 5/16 - 18 UNC x |
Grommet, Spiit 105 197112410 Washer 11/32x 1 1/2x 10 Ga
Bracket - Pivor - L H. 106 10040500 Washer, Lock
Bracket - Prvot - A H, 107 120529X Washer, Nylon
o gan, o
U
Plug, Hole 110 750211 Decal U.5.A.
Nut - Crownlock 1:4.20
Pal - Nut
Grifl
Decal - Gritt L N (s
Decal - Stripe - s Q
»g €54 3109
74 2;3
33 2 g9
& 17 &
7 16 X
w -
E F G H J K v t\U‘ T
104
b= 15 @
74 96 g 193 &) 107 9

&2 79
2

& B8 =17
=y 89 &7
31

12 o7 B 102 & 106
®7 (B) 85 L2405
&g) 105



REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040

DRIVE

- OPTIONAL EQUIPMENT -

SPARK ARRESTER KIT




REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.25004¢

DRIVE
KEY PART
NO. NO.

H 121327X
2 12000004
3 2228M
4 123797X
5 S5TD533107
& 19111214
7 71208
& 125605X
9 126197X
10 126833X
13 125762X
14 125830X
15 123537X
16 120511X
17 123796X
18 125891x
Y 106933X
20 123781X
21 105701X

22 18171216
23 STD561210
24 17490612

25 105730X
26 S5TD523710
a7 19131312
28 STD541437

29 8883R
30 122424X
31 1572H
32 120813X
33 122758X
34 123792X
35 124648%
38 123788X
37 109070X
38 44700
39 123674X%
40 STD523727
41 124647X

42 STO551143
43 74610764
44 123791X
45 74570512
46 123776X
47 18211616
48 71040412
49 STD551025
50 STD5511371
51 STD5414371
52 74780544

53 123787X
54 123780X
55 123794X
56 STD561210
57 125637X
58 1237686X
59 124236X
60 106888X
A B
SHF=)

=i

gy

£=028

£ 26 =124
-

=g
S

c

o
Ly

,____J a5
8 -
& 50 =

DESCRIPTION

Pullgy, Transaxie (Driven)
Ring, Retainer

Key, Woodruff #g

Transaxia, 6-Speed, Peerless
Model No. 143 820- 016

Boit Hax 5/16 - 18 x 3/4
Washer 11/32 x 34 x 14 Ga.
Bushing, Rod_ Staering
Engine, 20 HP Kohler ™ Model No. M V208,
Spec. No. 57517

Washer 1532 x 1- 34 x 1/4
Tube Assembly, Exhaust

Duct, Air, Kohler

Mutfer

Foam, Strip

Bracket Air Duct

V-Belt, Drive

Shield, Heat Kohler Vertical Twin
Knob

Rod Shiftar

Washer, Shift Plate

Washer 17/32 x 34 x 16 Ga.
Pin, Cotter 1/8 x 1

Scraw, Hex Washer Hd Thd,
Foil. /8 - 16 x 3/4

Keeper, Beft, Engine

Boft, Hex 3/8 - 16 x1

Washar 13732 x 13/16 x12Ga.
Locknut 3/8 -18

Cover, Foot Pedal

Shaft, Foot Pedal

Pin Rolt 3/16 x 1

Beating, Nylon

Clamp, Mufiler

Keeper, Beft, Transaxie, H H.
Clutch, Flectric

Retainer, Beft

Keeper, Belt

Spacer

Idler, Flat

Bolt, Hox 38 16x2- 34
Pullay. Engine

Washer, Lock 7/16

Bolt, Hex 7/16 - 20 x 4
Keeper, Boft, Transaxie, [ H
Screw. Hex Socket 5/16 - 16 X 12 Ga.
Bracket Transaxio, A.H.
Washer 21/32x 1 x 18 Ga.
Boft, Hex 14 - 28 x /4
Washer 9/32 x 3/4 x 16 Ga.
Washer, Lock Hvy. Helical Spring
Locknut 5/16 -18

Boft, Hex 5/16 -18 x 2 - 3/4
Strap, Torque

Bracket, Transaxle, L.H.
Shift Arm

Pin, Cotter 1/8 x 3/4

Rod, Brake, Park

Rod, Brake

Cap. Plunger

Spring, Red, Brake

D E F G H
S
¥ g, 2
64 £ %87@28
=
log

KEY PART
NO. NO.

61 S5TD551037
62 123800X

63 123102X
(2% STNA33707
&5 123766X

66 123789X
&7 123205X

68 S5TD523715
69 110812X
70 12000039

71 105708X
7z 105710X
73 73530400
74 125726X
75 17720410
75 59192

77 65139

78 124106X
79 71544

80 124074X
81 108097X
82 108236X
83 12000053
84 T04757X
85 3396

86 121218X
87 125891X

88 19212016
89 STD523707

g0 105706X
a1 12600008
8z 123772X
a3 123782X

94 STD551237
95 19060916
97 5TD541437

38 109169X
101 17490512
102 2751R
103 123793X
104 126621X
105 1i10422x
106 4497H
108 13280336

108 STD512505
116 STD551131
111 STDS51025
112 13200300
113 74760515
14 19111212
115 STD5414371
116  STDSO1005

DESCRIPTION

Washer 13732 x 13/16 x 16 Ga.
Washer 1-1/32 x 1 - 58 x 16 Ga.
Bracket, Clutch

Boh, Camiage 3/8 - 16 x 3/4

Pulley, idier

Arm, Idler

Retainor, Belt

Bolt, Hex 3/8 - 16 x 1-1/2
Washer, Hardened

Hing, Clip

Spring, Return, Clutch
Link, Ciutch

Nut 1/4 - 28

Control, Throttie

Screw, Hex, Thread Cutting
1/4-20 x5/8

Cap, Valve

Stem, Valve

Tire. Rear

Tube (Nof furnished with
Tractor)

Rim

Spacer, Spiit

Bracke!, Switch

E-Ring

Cap Hub, Rear

Key Square 1/4 x 2

Keecer, Belt, Engine
*Screw, Self Tapoing
Roliing 3/8-16x 1- 1/2
Washer 21/32x 1 - 144 x 16 Ga.
Bolt Hex 3/8 - 16 x 3/4
Bearing

Ring, Khip

Shaft Assembly, Shifter
Spring, Torsion

Washer, Lock, Ext. Tooth 3/8
Washer

Locknut 3/8 - 16

Retainer Assembly, Clutch
Screw, Hex, Washer, Thd.
Holiing 5/16 -18 x 3/

Ciip, Fuel Ling

Rod, Tie

Spark Arrester Kit

Spring, Brake Raturn

Clip, Hair Pin

Niople, Pipe

Bolt Hex 14 - 20 x 1/2
Washer, Lock 14

Washer 6/32 x 3/4 x 18 Ga.
Eibow, Pipe 5TD 90 ¢

Boft, Hex 5/16 - 18 UNC x 1
Washer 11/32 x 3/4 x 12 Ga.
Nut, Crownlock 5/16 - 18
Screw, Tap Hex Hd. #10- 24 ¢ 1/2

* STANDARD HARDWARE—PURCHASE LOCALLY

NOTE: Al component dimensions given in U.S. inches
1inch = 25.4 mm




REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040

STEERING ASSEMBLY




REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040
STEERING ASSEMBLY

KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
7 105810X Decal - Cap. Steering Wheel 46 73801000 Nur, Lock, Flange 5/8-11
2 100710¢ Insert, Steering Wheel 47 17490508 Screw, Hex Washer Thd. Rolling
3 73940800 *Nut Toplock 172 - 20UNF 5/16-18 x 1/2
4 1007 12K Washer 48 105656X Spindle, L. H.
5 i21021X Wheel, Steering 43 105654X Spindte, R.H.
& 1007111 *Adapter - Steering Wheel 50 121748X Washer 265/32 x 1-1/4 x 16 Ga.
7 110709X Column - Stesring 51 121334X Rod, Tie
& 120028X Dash 52 STDEE7137 *Washer, Lock 5/16
a 124557X 011 Dash Plate 53 STD5471131 *Nut, Hex 5/16-24
10 1098716 X Nvyliner, Snap-In 54 3366R Bearing
17 17490608 Screw, Hex Washer Thd. Rolling 55 124032X Link, Drag
3/8-16 x 1/2 56 STDEST137 *Washier Lok 3/8
12 121748X Washer 2532 x 1-5/8 x 16 Ga. 57 STDE41137 *MNut, Hox 3/°8 24
13 124041X Shafr, Steering 58 15544 Busheng, Steering
16 124036X Bracket, Steering 58 17431008 Screw, Hex No. 10-16 x 1/2
17 124037X Gear, Pinion 60 104757X Cap, Hub, Front
18 17480612 Screw, Hex Washer Thd. Rolling 61 J751R Clip, Fuel Line
3/8-16 x 3/4 62 STD541037 TNut, Hex 3/8 16
19 124033X Shatt, Pitman 63 121232X Spindie, Cap
20 12000029 Kiip Ring 64 59192 Cap, Valve
217 6266H Bearing. Thrust 65 65139 Stermn, Valve
22 124034X Gear, Sector 66 278H Fitting, Grease
24 105518X Dash, Lower 67 9040H Bearing
25 74180512 Serew, Crown Truss Hd. 58 106732X Rim, 67 Front
5/16-18 x 3/4 68 106222X Tire, Front
26 73680500 Nut, Lock 5/16-18 77 108456X Decal, instructions, Operating
27 123783X012 Saddle 72 58804 Tube, Tire, Front
28 73680600 Nut, Lock 3/8-16 73 72110622 Baolr, Carriage Hex 3816 x 2.3 4
29 STD523120 “Bolt, Hex 5/16-18 x 2 74 121235X% Spacer
30 121236X Spacer 75 19131416 Washer 1332 x 7/8 x 16 Ga.
31 106001 Support Plate, Battery 77 STD512507  “Screw, Pan Head 1/4-20 x 3/4
32 STD523707  "Bolt, Hex 3/3-16 x 3/4 78 19091216 Washer 13/32 x 3/4 x 16 Ga.
g{;’ f;%gﬂ g“lf;f?esfuppon 79 73510400 Nut, Keps 1/4 NC
’ 80 19272016 Washer 27/32 x 1-1/4 x 16 Ga
35 126684X Washer 5/8 x 1/4 x 16 Ga. g2 122819X Screw, Special 3/8 - 16 x 3/4
36 125727X Control, Choke _ 84 19111216 Washer 11/32 x 3/4 x 16 Ga.
38 11050600 Washer, Lock, Int./Ext. Tooth 3/8 B6 STD551125 Lockwasher 1/4
39 72110608 Boit, Carriage 87 71070410 Screw, Socket Hex 1/4 x 20 x 5/8
40 108075X Axle, Front
41 105663 X Support, Saddle. Rear
42 74761060 Boft, Hex 5/8 11 x 3-3/4
43 105664X Support, Saddle, Frone
45 T110438X Spacer Bearing, Front Axle 'STANDARD HARDWARE -- PURCHASE LOCALLY

73

~d
Y

@QCD@:&Q o

NOTE: All component dimensions given in U.S. inches -
1 inch = 25.4 mm

96 -

a u
N

9

J

[- ]

©9 =0~

oW
@

(54}

z
ﬁ82

-~
[o:]

BO=Or

~4
o



REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040

LIFT ADJUSTMENT




attery

ne, it should be
for emergency

HA12VOLT
HER VEHICLE
GROUNDED

ar cable to the
ry (faking care
)

ercable to the
'ed battery.

jumper cable
NOTE: KEEP
TERY.

1 battery

‘TOR BAT-
/EHICLES

Jine speed.
75 rpm)} and
vice techni-

untit throttle
"o “FAST

ontrol lever
30A). Re-

ENGINE,”

29) in(clock-
buretor. This
he adjusting
creases the
richer fuel/air
tthe lean and
s.

e fuel adjust-
xms lightly.
id main fuel
itical dimen-
the seats in
's are forced.
ting needles
tomed. . Turn
nn.

forfive lo fen
ust be warm
e fandg).
fon,

REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND
LIFT ADJUSTMENT

KEY PART DESCRIPTION KEY PART DESCRIPT
NO. NO. NO. NO.

1 100734K Knob, Height Adjustment 21 124516X Shaft - Lift
2 110807X Nut Hex Speciat 22  110448X Link - Lift .
3 110729X Rod - Adjust - Lift 23 110447X Trunnion -
4 8TD560307 * Pin- Cotter 3/32 x 1/2 24 73710700 Nut Lock 7/
5  2876H Spring 25 12000037 Klip Ring

& 19131016 Washer 13/32 x 5/8 x 16 Ga. 26 105864X Bracket - S
7 STD541437 * Nut- Lock 3/8-18 27 121252X Upstop Moy
8 19151216 Washer 15/32 x 3/4 x 16 Ga. 28 121598X Arm - Susp
9 110810X Trunnion 29 9135R Retainer St
10 105848X Bolt, Shoulder 3/8 - 16 30 106308X Trunnion -
11 125631X% Grip- Handle 32  STD541050 *  Nut- Hex Fi
12 122364Xx Plunger - Lever 33  121599X Arm - Suspe
13 121004X Lever - Lift (Includes Key No. 34 12000022 E-Ring

17) 35 STD533710 Bolt - Carria

T4 110739X Spring Washer 36 STD533707 Bolt Carriag
15 73980600 Center Lock Flangenut 3/8 x 16 37 18292016 Washer 29y,
16 4939M Retainer - Spring 38 STD541237 *  Nut., Hex Jz
17 121006X Rod - Lever 39  STD541343 * Nut- HexJ
18 4921H Retainer - Spring 40 74780624 Bolt - Hex 5
19 19171516 Washer 17/32 x 15/16 x 16 Ga. 41 122365X Button - Piu
20 110029X% Link - Lift

‘STANDARD HARDWARE—PUF
NOTE: All component dimensions gi
1inch = 25.4 mm

0

10 36 35 40

B C
¥ 9
-
14®7®7

7 15

0@ w(T) »

37



REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460

MOWER




REPAIR PARTS

MOWER

KEY PART

NO. NO.

1 S5TD541437
2 19131614

3 121316X

4 102403X

5 106902X

6  677A451

7 106513X

8 121425X

10 106523X

11 106522X

12 121236X

13 STD551037
14  121658X

15 106214X

16  106085X

17 STD541037
18 STD551137
19 102932X
20 106526X
21 7644

22  121705X
24  106511X
25 105662X
26 4921H

27 105744X
28 1089835X
29 106512X
30 108119X
31 10040600
32 8418J

33 121423X
34 105304X
35 106734X
36 110452X
37  109743X
38 109785X
39 121343X

*

DESCRIPTION

Nut - Lock 3/8- 16
Washer 13/32 x 1 x 14 Ga.
Pulley idler

Pulley, Idier

Spacer

Fulley Idler

Washer - Wear

Arm - Idler

Bar Support - Idler
Brace - Idler - Deck
Spacer

Washer, 13/32 X 13/16 X 16
Ga.

Mandrel - Secondary
Guard

V Belt

Nut, Hex 3/8 - 16
Washer - Lock 3/8
idier - Flat

Arm - Idler - Deck
Spring- Extension
Mandrel - Primary
Bracket Lift L..H.

Link Paralle!
Retainer - Spring
Pin, Front Hinge

Pin, Rear Hinge
Bracket Lift - R.H.
Guard Belt- R.H.
Washer, Lock Hvy. Hel. Spring
Runner- R. H.
Housing - Mower
Cap Sleeve

Spring

Nut . Push

Bracket - Deflector
Guard - Discharge
Decal - Warning

KEY PART

NO.

40
41
42
43
44
45
46
47

48

49
51
52
53
54
55
56
57
58
59
61
62
65

66

67
68
69
70
72
75
76
77
78
79

NO.
19111016

106735X
106635X
STD623715
19132012
7631J
123807X

123808X

106223X
STD533717
5TD533710
STD533715
5TD523712
5TD533107
STD551031
STD541431
STD523730
74110632
19111216
5TD523150
STD533107

17490612

STD533707
102727X
STD541437
STD533107
1685H
72140620
19131210
STD533106
121352X
72110505
125493X

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460

DESCRIPTION

L T L

Washer 11/32 x 5/8 x 16 Ga.
Decal OPEI { not serviced)
Hod Hinge

Blade

Boft- Hex 3/8 - 24x 1- 1/2 G
Washer 13/32 x 1-1/4 x 12 G,
Runner - L.H.

Bracket Suspension, Rear-
A.H.

Bracket - Suspension, Rear-
L.H.

Decal- V-Belt - Schematic
Bolt - Carriage 3/8 - 16 x 1 -.
Bolt - Carriage 3/8- 16 x 1
Bolt - Carriage 3/8 16 x 1-1/=
Bolt- Hex 3/8-16x1- 1/4
Bolt - Carriage 5/16- 18 x 3,
Washer 11/32 x 11/16% 16 Gz
Nut - Lock 5/16- 18

Bolf - Hex 3/8 - 16 x 3

Screw - Flat Head 3/8 - 16 x .
Washer 11/32 x 3/4x 16 Ga.
Bolt - Hex 5/16 18 x 5

Bolt - Carriage 5/16 - 18 x 5/4
UNC x 3/4

Screw - Hex Washer Thread
Aoliing 3/8 16 x 3/4

Bolt - Carriage 3/8 - 16 x 3/4
Spring - Extension

Nut - Centerlock 3/8 - 16
Bolt - Carriage 5/16 - 18 x 3/4
Nut - Lock 5/16- 18

Bolf, Carriage 3/8 - 16 X 2 1/2
Washer 13/32 x 3/4 x 10 Ga.
Washer, 13/32 X 7/8 X 10 Ga.
Keeper - L.H. Mandrel

Bolt - Carriage 5/16 - 18 X 5/¢
Mower Deck, Complete

" STANDARD HARDWARE--PURCHASE LOCALL

H F G L M N © P
Sr 2 -
ESS ? 78 65 55 66 70 5 67
59
& 56
®72 || 58 B @61 G ®s7 D
62 & 57

NOTE: All component dimensions given in U.S. inches
1inch = 25.4 mm

¥ ] OIS —— R

39



REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 AND 917.250040
TRANSAXLE PEERLESS - - MODEL NUMBER 143-820-016

40



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.2544
TRANSAXLE PEERLESS - -

60 AND 917.250040

MODEL NUMBER 143-820-016

Ref. Part Ref. Part
No. No. Part Name No. No. Part Name
1 770088 Case, Transaxle 44 786131 Cap, Bearing
2 778253 Gear, Spur (15 teeth) 45 780165 Washer, Flat
3 778211 Gear, Spur {12 teeth) 47 772088 Cover, Transaxle
4 778240 Gear, Spur {18 testh) 48 784342 Rod & Fork Assy., Shift
5 778201 Gear, Spur (25 teeth} 49 776274 Shaft, Input
6 778202 Gear, Spur {28 teeth) 50 776313 Shaft, Brake {4 Keyed)
B6A 778208 Gear, Spur (31 teeth) 51 790007 Plate, Brake pad
7 778209 Gear, Spur (19 teeth) 52 790006 Pad, Brake
8 778203 Gear, Spur (22 teeth) 53 786026 Pin, Dowel
9 778204 Gear, Spur (25 teeth) %] 792075 Locknut, 5/16-24
10 778239 Gear, Spur (32 teeth) 65 792076 Washer, Flat
11 778207 Gear, Spur (37 teeth) 56 750047 Lever, Brake
1A 778218 Gear, Spur (41 teeth) 57 792073 Screw, Flanged hex hd. thread-
12 778246 Gear, Bevel {33 teeth) forming, 1/4-20 x 1-1/4
13 784216 Collar, Shift 57A 792085 Screw, Flanged hex hd. thread-
14 786123 Sprocket (1B teeth) forming, 1/4-20 x 2-1/4
15 786082 Sprocket {9 teeth} 58 790025 Holder, Brake pad
16 776291 Shaft, Counter {w/9 tooth gear) 59 778197 Pinion, Differential bevel
17 778245 Bevel Pinion, Input {13 teeth) 534 7781588 Gear, Bevel
18 786121 Spacer, Netural {.350/.340 thick) 60 786019 Pin, Drive
18A 786122 Spacer, Netural {.276/.268 thick) 61 786027 Block, Drive
19 776275 Shaft, Output {9 teeth) 62 774833 Carrier, Differential {Threaded holes)
20 778247 Gear, Output (35 teeth) 62A 774834 Carrier, Differential
21 790043 Disk, Brake 63 778248 Gear, Ring (31 teeth)
22 792138 Key 64 780107 Washer
23 780084 Bearing, Thrust 65 780042 Washer, Thrust
25 788040 Ring, Retaining 66 732018 Ring, Srap
26 780051 Washer, Thrust 67 792020 Screw, Hex hd., 1/4-20 x 2-1/4
27 780071 Bearing, Thrust 68 792006 Lockwasher, 1/4"
28 786081 Chain, Rolier (Na. 41 chain, 24 links) 69 774832 Axle (12-5/16" long}
29 780072 VWasher, Thrust 70 774831 Axle {16-3/16" long}
30 780155 Bearing, Needle 71 792074 Plug, Hex hd., 9/16-18 thread
31 792077 Ball, Stee! 72 786067 Spacer
32A 780139 Washer, Thrust 73 786086 Bracket, Brake lever
33 792078 Screw, Set, 3/8-16 x 3/8 76 780153 Washer
34 792079 Spring 77 786144 Sleeve (stepped}
35 792073 Screw, Flanged hex hd. thread- 78 780150 Bearing, Needte
forming, 1/4-20 x 1-1/4 79 780152 Bearing, Needle (capped)
35A 792129 Screw, Hex hd. threadfarming, 80 792001 “0" Ring
5/16-18 x 1-1/4 81 786142 Sleeve (stapped)
36 780108 Washer, Thrust 82 788071 Ring, Square cut
37 780119 Bearing, Ball 83 780049 Bearing, Needle {capped}
38 780128 Washer, Thrust 84 786143 Sleeve (stepped)
39 780050 Bearing, Ball 85 780151 Bearing, Needle (capped)
40 792128 Washer, Flat 86 786145 Sleeve (stepped)
41 788077 "0 Ring 87 788070 Ring, Square cut
42 788042 Seal, Oil 88 78003t Bearing, Needie
43 780166 Washer, Cupped

41

NOTE: All component dimensions given in U.S. inches.
1inch = 25.4 mm.




REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917.250040
ENGINE MODEL NUMBER MV20S, 57517

CRANKSHAFT DIPSTICK
oO—a
5 S
| <
P4
9
6
\
Pl %
©—s [
OIL FILTER
~ )
SOah
4
OIL PUMP

42



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917.250040
ENGINE MODEL NUMBER MV20S, 57517

CRANKSHAFT OIL FILTER
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO,
t 8201407 Crankshaft 1 5204116 “Gasket, oil filter"
2 5246803 “Washer, thrust .119/.122 2 5218103 “Adapter, oil filter”
{A.R.)" 3 X-55-15 “Screw, hex. socket hd 5/16-
52 468 04 “Washer, thrust .128/.131" 18x1-1/4 (2)"
52 488 05 “Washer, thrust .137/.140 4 5205002 Oit filter
(AR
CAMSHAFT & VALVES DIPSTICK
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
15201209 Camshaft 1 5203808 “Dipstick 13-1/2" blade”
2 5201903 Tappet (4) 2 X-25-44 “Washer, plain 5/16”
3 41 75510 “Kit, retainer (4)" 3 52 032 14 “Seal, rubber”
4 5241301 “Rotator, exhaust valve (2)” 4 4115301 O-Ring
5 2508901 “Spring, valve (4)" 5 5212611 “Bracket, oil tube suppert”
6 5201606 “Vaive, exhaust (2)” 6 5212320 “Tube, oil fill 11-7/8"™
7 5201707 “Valve, intake (2)" 7 47139 01 “Plug, hex. ctsk. 3/4™N.P.T.F.”
8 5203213 “Seal, intake valve stem (2)"
9 236011 “Retainer, intake valve (2)"
OIL PAN OIL PUMP
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 X-67-64 “Screw, hex. wash. hd. 10-32x7/ 1  X-280-25 “Pin, rol”
16 (2)" 2 5214405 “Shaft, oil pump”
2 5205003 “Filter, oil pickup” 3 5242201 “Spacer, shim (A.R. max. 2)"
3 5219903 Oil pan 4 5204305 “Gear, oil pump”
4 X-75-10 “Plug, sq. hd. 3/8 N.P.T.F. (2)" 5 5239309 Rotor set
5 5208612 “Screw, hex. wash. hd. 5/16- 6 5209603 “Cover, ail pump”
18x1-1/4 (9)" 7 X-67-64 “Screw, hex. wash. hd. 10-32x7
6 5203210 “Seal, rear oit" 16 (4)"

43



REPAIR PARTS
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917.250040
ENGINE MODEL NUMBER MV20S, 57517

AIR INTAKE BREATHER & VENT

44



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL. NUMBER 917.254460 and 917.250040

AIR INTAKE
KEY PART
NO. NO.

1 X-276-7

2 5275583

3 5275583

4 5212321

5 231032

6 5208204

7 45083 01

8 4508302

8 237423
10 X-67-98
11 5220106
12 277093
13 52112 11
14 52054 34
15 X-22-9
16 X-50-57
17  X-50-37
18 X-25-79
19 277069
— 2511307

IGNITION
KEY PART
NO. NOC.

1 2575503

2 X-132-5

3 236602

4  X-67-51

5 237878

6 210281

7 236473

8 48154 01

9 5231302
10 5113202
11 5212608
12 2508616
13 5258402
14 2508615
— 4751833
— 5251817

ENGINE MODEL NUMBER MV20S, 57517

DESCRIPTION

Wing nut 1/4-20

“Kit, cover & tube (Includes 3,4
& decal 52 113 30)”

“Cover, air cleaner”

*Tube, air intake”

“Seal, element cover”

“Cover, air cleaner element”
Precleaner

Element

“Seal, air cleaner cover”
“Screw, hex. wash. hd. 10-32 x
9/16 (4)"

“Base, air cleaner”

“Gasket, air cleaner (2)”
Spacer

“Elbow, air intake”

“Washer, L.T. #10 (2)"

“Screw, sltd. pan hd.10-32 x 1-
3/4 (2)"

“Screw, skd. pan hd. 10-32 x 2-
1/4*

“Washer, plain #10”

“Gasket, elbow”

“Decal, air cleaner”

DESCRIPTION

“Kit, rectifier-regulator (Incfudes
2)"

“Screw, H.C. 1/4-20xS/8 (2)"
Connector

“Screw, H.C. 10-24x3/4 (4)"
“Kit, stator”

Clip

Connector

Clamp

Grommet

Spark plug (2)

“Bracket, module”

“Screw, hex. wash. hd. 1/4-
20x7/8 {2)"

“Module, ignition”

“Screw, hex. wash. hd. 1/4-20x!
(2)"

“Lead, violet, rectifier-reg.(11™ -
14 gauge - uninsulated push on
tab terminals)”

“Lead, white, module to connec-
tor (12-1/2™ - 18 gauge -
insulated push on tab and
uninsulated push on tab termi-
nals)”

45

BREATHER & VENT

KEY PART
NO. NO.

b WN -

—~ OWW~yd

—t b

ELECTRIC START

X-81-1
X-25-12
52096 18
52 055 01
X-352-39

52 326 12
52 096 08
52 032 04
52 462 01
52 096 22
275220

KEY PART
NO. NO.

1

X~ DA WN

o w

52 088 10

X-20-1

X-81-1

52 755 05
52 755 08
52 227 01
5217003
52 227 08

52 75515
5221103
25 450 03

DESCRIPTION

“Nut, hex. 1/4-20 (2)”
“Washer, plain 1/4 (2)"
“Cover, #2 cylinder valve”
“Gasket, cover (3)”

“Stud, #2 cylinder valve cove
4-20x2-1/4"

“Hose, breather”

“Cover, #1 upper cyl. valve"
“Seal, breather”

"Valve, umbrelia”

“Cover, #1 lower cyl. valve”
“Stud, #1 cylinder valve cover
4-20x3-1/4"

DESCRIPTION

Starter assembly (includes 4-
10)

“Washer, lock 1/4 (2)"

“Nut, hex. 1/4-20 (2)”

“Kit, drive (Includes 5)"

“Kit, drive parts"

“Cap, drive end”

Armature

“Cap, commutator end (Includi
9y

“Kit, brush”

“Bolt, thru 1/4-20x6-7/8 (2)"
“Tag, caution”

BAFFELS & SHROUD

KEY PART
NO. NO.
1 5206330
2 4815401
3 5206301
4 X-67-83
5 5275570
6 5221701
7 5246816
8 52086 11
9 5212405

DESCRIPTION

“Bafile, #2 cylinder head”
Clamp

“Bafffe, #2 cylinder top”
“Screw, hex. wash. hd. 1/4-20 :
7/16 (20}

“Kit, blower housing (Inciudes ¢
8)"

“Support, upper housing”
“Washer, flat 1/4 (2)"

Screw 1/4-20x5/8 (2)

“Baffle, #1 cylinder head”



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917.250040
ENGINE MODEL NUMBER MV20S, 57517

CARBURETOR

CYLINDER HEAD EXHAUST

LOW OIL PRESSURE CUTOUT

46



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917.250040
ENGINE MODEL NUMBER MV20S, 57517 :

CARBURETOR CYLINDER HEAD
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 5204109 “Gasket, intake (2)" 1 5204118 “Gasket, head (2)"
2 521864 15 “Manifold, intake” 2 5275578 “Kit, cylinder head (2} (includ;
3 X-25-44 “Washer, plain 5/16 (4)" 3)"
4 X-6-29 “Screw, H.C. 5/16-18x1-1/4 (4)" 3 2508607 “Screw, hex. machine 5/16-1¢
5 X-73-23 Plug (4)"
6 X-352-37 Stud 5/16-18x] (2) 4 220534 “Washer, plain 5/16 (18)"
7 2515502 “Connector, hose" 5 4108502 “Screw, hex. hd. 5/16-18x1-1/
8 X-77-2 Nut 5/6 (2) (8)"
9 5285329 “Kit, carburetor w/gasket 6 5207215 Stud 5/16-18x2 (6)
(Includes 10-13,15-32) “ 7 X-B2-2 “Nut, hex. 5/16-18 (6)"
10 277069 “Gasket, air cleaner”
11 5205355 Carburetor (For information only
not available separately)
12 271030 “Gasket, carburetor” EXHAUST
13 232867 “Strap, litting” KEY PART DESCRIPTION
14 X-67-62 “Screw, hex. wash. hd. 1/4- NO. NO.
20x3/4" 1 5228131 “Shield, heat”
15 2508627 “Screw, throttle & choke plate 2 5212612 Bracket
(4)" 3 X-25.72 “Washer, plain (3)"
16 2514602 “Plate, throttle” 4 52086 11 Screw 1/4-20x5/8 (3)
17 52144 16 “Shaft, throttle w/lever & seal” 5 5204114 “Gasket, exhaust (2)"
18 253868 01 “Needie, idle fuel adj.”
19 250898 02 “Spring, idie fuel”
20 2508626 "Screw, idle speed adj.” LOW OIL PRESSURE CUTOUT
21 2508904 “Spring, idle speed”
22 25089 02 “Spring, main fuel” KEY PART DESCRIPTION
23 2536803 “Needle, main fuel” NO. NO.
24 5209013 “Lever, choke” 1 X-75-23 “Plug, pipe 1/8 N.P.T.F."
25 2508903 “Spring, choke friction” 52 755 94 Gasket Set
26 25194 01 “Ball, choke friction” 82 522 23 Shert Block
27 2514603 “Plate, choke"
28 2504104 "Gasket, bow!”
29 2575708 “Kit, float”
30 2510401 “Bowl, fuel”
31 2504103 “Gasket, bowl retainer screw”
32 2510005 “Screw, bowl retainer”
— 2575711 “Kit, carburetor repair”

47



REPAIR PARTS |
20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917,250040

ENGINE MODEL NUMBER MV20S, 57517

FUEL PUMP

FLYWHEEL

]

3o

]
P-\‘-“'
s

T
A2
vh
'-"':%."0;’ e,
SR

"N 2 )

Z o

3
il

GOVERNOR PISTON & ROD
25
® g'/ 25
2t e,
29 19 43
ﬁ
22 / D

@ 1 19
. 3o 8 101{1§@€ &;fﬁ,4a
A0 / M‘/ L
1 ®%\\16
18
14

48



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and917.250040
ENGINE MODEL NUMBER MV20S, 57517

FLYWHEEL FUEL PUMP
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 2516201 “Screen, grass” 1 4708608 “Screw, pozidriv T.H. 1/4-20
25 086 21 “Screw, hex. wash. hd. 1/4- (2)"
20x5/8 (4)" 2 X-380-1 “Connector, straight”
3 2511204 Spacer (4) 3 5255901 “Pump, fuel assembly {Inciu
4 25157 01 Fan 4 &5)”
5 2508624 “Screw, hex. machine 3/8-24x1- 4 X-25-83 “Washer, plain 1/4 (2)"
1/4" 5 2504105 “Gasket, fuel pump”
6 5246815 “Washer, plain” 6 2515502 “Connector, hose”
7 X-286-17 “Key, square 3/16x7/8" 7 X-426-9 “Clamp, hose (4)"
8 52025386 Flywheel 8 5235318 “Line, fuel”
9 4505001 “Fitter, fuei"
10 4135314 “Hose, fuel”
GOVERNOR PISTON & ROD
KEY PART DESCRIPTION KEY PART DESCRIPTION
NO. NO. NO. NO.
1 231355 “Pin, govemor stop” 1 52067 71 Connecting Rod (Std.) (2)
2 X-25-12 “Washer, plain 1/4” 52 067 72 Connecting Rod (.010) (2)
3 237022 “Washer, thrust” 2 5287416 Piston w/Ring Set (Std.) (2)
4 A-235743-8  "Kit, governor gear” 5287417 Piston w/Ring Set {.003) (2)
5 5207804 “Shaft, governor cross” 52874 18 Piston w/Ring Set {.010) (2)
6 X-25-102 “Washer, plain 1/4 (2)" 5287419 Piston w/Ring Set ( 020) (2)
7 X-269-28 “Retainer, governor” 52874 20 Piston w/Ring Set (.030) (2)
8 X-25-63 “Washer, plain 1/4” 3 5214101 “Retainer, piston pin (4)”
9 5209018 “Lever, speed control” 4 5210809 Ring Set (Std. & .003) (2)
10 277341 “Washer, tension” 52 108 10 Ring Set (.010) (2)
11 25431 01 “Bushing, speed control lever” 52 108 11 Ring Set (.020) (2)
12 25086 21 “Screw, hex. wash. hd. 1/4- 52 108 12 Ring Set (.030) (2)
20x5/8"
13 52089 07 “Spring, governor”
14 X-81-1 "Nut, hex. 1/4-20”"
15 X-25-72 “Washer, plain 1/4 (2)”
16 52 186 09 “Arm, governor”
17 5221104 “Screw, R.H. sq. neck 1/4-20x!"
18 2514103 “Ring, retaining (4)"
18 25158 08 “Bushing, linkage retaining (4)"
20 5207907 “Linkage, governor”
21 5207906 “Linkage, throttle”
22 5209014 “Lever, throttle”
23 5208908 “Spring, torsion”
24 52158 07 “Bushing, thr. control lever”
25 2508615 “Screw, hex. wash. hd. 1/4-20x["
26 X-87-97 “Screw, hex. wash. hd. 10-24x3/
8 (3y
27 235778 Clamp (3)
28 X-70-3 “Nut, hex. 10-32”
29 5208605 “Screw, hex. hd. 10-32x7/8"

19



REPAIR PARTS

20 H.P. GARDEN TRACTOR - MODEL NUMBER 917.254460 and 917.250040
ENGINE MODEL NUMBER MV20S, 57517

CRANKCASE

KEY PART
NO. NO.
1 X-82-2
2 5246812
3 8275518
4 52016086
5 5203101
6 5231606
7 5275550
8 5207212
9 2508612
10 X-269-43
11 52078 05
12 5203010
52 030 11
52 03012

DESCRIPTION

“Nut, hex. 5/16-18 (16)"
“Washer, flat 5/16 (12)"

“Kit, #1 cylinder barrel (Includes
4-6)"

“Valve, exhaust”

“Insert, valve seat (2)"

“Guide, valve (2)"

“Kit, oil relief”

“Step stud 5/16-18x3/4" ,3/8-
16x5/8" 2" long(12)”

“Screw, hex. flange 5/16-18x2
2)"

“Ring, retaining”

“Shaft, governor”

“Bearing, sleeve {Std.) (2)"
“Bearing, sleeve (.010)"
“Bearing, sleeve (.020)"

50

KEY
NO.

13

14

15
16
17
18
19

20
21

PART
NO.

2508610

2508613

41 468 01
X-352-33
52 141 02
52 139 08
25 086 11

52032 10
82 755 19

DESCRIPTION

“Screw, hex. flange 5/16-18x1-
172 (3)"

“Screw, hex. flange 3/8-16x3-5/
8 (2

“Washer, plain (4)"

Stud 5/16-18x4-1/8 (2)

0Q-ring

Plug

“Screw, hex. flange 5/16-18x3-
1/2 (6)"

“Seal, front oil”

“Kit, #2 cylinder barrel (Includes
4-6)"



